
PARTS DIAGRAM

28

FR
A

M
E 

A
SS

EM
B

LY
SH

EE
T 

A
N

O
TE

: P
le

as
e 

re
fe

re
nc

e 
th

e 
M

an
uf

ac
tu

re
r’s

 P
ar

t N
um

be
r

w
he

n 
ca

llin
g 

fo
r R

ep
la

ce
m

en
t P

ar
ts

. F
or

 P
ar

ts
 u

nd
er

 W
ar

ra
nt

y,
th

e 
Se

ria
l N

um
be

r o
f y

ou
r m

ac
hi

ne
 is

 re
qu

ire
d.



PARTS LIST

29

PA
R

T 
N

O
.

Lo
w

er
 b

la
de

 g
ui

de
 b

lo
ck

Sp
rin

g
R

ea
r g

ui
de

 s
ha

ft
Sc

re
w

   
  M

8x
12

Bi
g 

w
as

he
r

Q
ui

ck
 re

le
as

e 
ro

d
So

ck
et

 h
d 

ca
p 

sc
re

w
  M

8x
8

C
am

sh
af

t
C

am
Sl

id
e 

br
ac

ke
t

Sp
ac

er
W

as
he

r
N

ut
   

  M
10

C
on

ne
ct

in
g 

pl
at

e
C

ar
ria

ge
 b

ol
t  

   
 M

5x
12

W
as

he
r

Se
t s

cr
ew

   
  M

6x
10

Ad
ju

st
in

g 
ha

nd
le

Ta
pp

in
g 

sc
re

w
D

us
t p

or
t

N
ut

   
   

M
6

C
on

ne
ct

in
g 

pl
at

e
Se

t s
cr

ew
   

  M
6x

30
Pl

as
tic

 p
ip

e
N

ut
   

   
M

5x
12

Ta
bl

e 
an

gl
e 

st
op

 b
lo

ck
St

ud
 s

ha
ft

C
ar

ria
ge

 b
ol

t  
   

M
6x

20
St

ar
 k

no
b

N
yl

on
 n

ut
   

   
M

6-
1.

0
C

le
ar

 w
in

do
w

Pl
ug

 s
ea

t
R

ub
be

r c
ov

er
Pa

n 
he

ad
 s

cr
ew

   
   

M
5x

10
To

ol
 h

ol
de

r
St

ra
in

 re
lie

f p
la

te
H

ex
 s

oc
ke

t s
cr

ew
   

 M
6x

10
St

ra
in

 re
lie

f  
   

M
20

H
ex

 s
oc

ke
t s

cr
ew

   
 M

8x
25

N
ut

   
  M

8

1-
JM

BS
14

01
01

30
01

1-
JM

BS
14

03
01

40
08

1-
JM

BS
14

03
01

40
04

1-
M

8X
12

G
B7

0D
2B

1-
W

SH
8G

B9
6B

1-
19

04
01

1
1-

M
8X

8G
B8

0B
1-

JM
BS

14
01

01
20

01
1-

JM
BS

14
03

01
60

04
1-

JM
BS

14
03

01
60

03
1-

JM
BS

14
03

03
00

04
1-

W
SH

10
G

B8
49

B
1-

M
10

G
B6

17
0B

1-
JM

BS
14

01
01

00
01

-1
17

U
1-

M
5X

12
G

B7
0B

1-
W

SH
5G

B9
7D

1B
1-

M
6X

10
G

B7
7B

1-
KT

SB
-1

-B
-M

6X
50

X1
0

1-
ST

3D
5X

9D
5G

B8
45

B
1-

JL
20

01
00

07
-0

01
S

1-
M

6G
B6

17
0Z

1-
JM

BS
14

01
01

00
04

1-
M

6X
30

G
B7

7B
1-

JX
BS

24
01

01
00

18
1-

M
5X

12
G

B7
0Z

1-
JL

21
01

00
14

1-
JL

26
01

00
15

1-
M

6X
20

G
B7

0D
1Z

1-
JL

26
01

00
06

-0
01

S
1-

M
6G

B8
89

Z
1-

JM
BS

14
04

01
00

01
1-

D
B-

F-
M

1-
JL

28
01

00
05

-0
01

S
1-

M
5X

10
G

B8
18

B
1-

JL
26

09
00

01
1-

JL
26

01
00

11
-1

17
U

1-
M

6X
10

G
B7

0D
2B

1-
JL

91
04

61
00

1-
M

8X
25

G
B5

78
3B

1-
M

8G
B6

17
0B

PA
R

T 
N

O
.

D
ES

C
R

IP
TI

O
N

K
EY

 N
O

.
43

A
44

A
45

A
46

A
47

A
48

A
49

A
50

A
51

A
52

A
53

A
54

A
55

A
56

A
57

A
58

A
59

A
60

A
62

A
63

A
64

A
65

A
66

A
67

A
68

A
69

A
70

A
71

A
72

A
73

A
74

A
75

A
76

A
77

A
78

A
79

A
80

A
81

A
82

A
83

A

1-
JL

28
01

00
03

-0
01

S
1-

JM
BS

14
01

01
10

00
-1

17
U

1-
JL

27
01

00
05

1-
JL

81
10

00
03

-1
46

S
1-

M
6G

B6
17

0B
1-

M
6X

30
G

B7
0D

1B
1-

JM
BS

14
01

01
00

05
1-

JM
BS

14
04

01
02

00
-0

76
U

1-
JM

BS
14

04
01

04
00

1-
M

4X
16

G
B7

0D
3B

1-
JL

26
01

00
01

1-
JM

BS
14

01
01

00
03

-0
76

U
1-

M
6G

B8
89

Z
1-

JL
26

01
00

07
1-

M
6X

20
G

B7
0D

1Z
1-

M
5X

10
G

B8
18

Z
1-

W
SH

5G
B9

7D
1Z

1-
JL

27
01

00
04

-1
14

X
1-

JL
26

01
00

10
1-

JL
27

01
00

19
1-

M
4X

10
G

B8
23

B
1-

H
Y5

6-
6

1-
M

5X
10

G
B7

0Z
1-

M
5G

B6
17

0Z
1-

W
SH

8G
B9

7D
1B

1-
M

8G
B8

89
B

1-
JM

BS
14

01
01

00
02

-0
01

S
1-

W
SH

6G
B9

7D
1B

1-
M

6X
12

G
B7

0D
2B

1-
M

6G
B8

89
Z

1-
JL

26
01

00
03

1-
W

SH
6G

B9
6Z

1-
M

6X
25

G
B5

78
3Z

1-
JL

20
01

00
19

-0
01

S
1-

W
SH

6G
B9

6B
1-

JM
BS

14
03

01
40

05
1-

JM
BS

14
03

01
40

06
-0

01
S

1-
JM

BS
14

03
01

40
02

1-
BR

G
62

02
-2

R
SG

B2
76

1-
W

SH
8G

B9
6B

1-
JM

BS
14

03
01

40
03

G
ui

de
 p

os
t c

ap
Fr

am
e

In
di

ca
to

r a
dj

us
tm

en
t p

la
te

Pu
sh

 s
tic

k
H

ex
 n

ut
   

  M
6

H
ex

 b
ol

t  
  M

6x
30

Th
re

ad
ed

 p
la

te
U

pp
er

 w
he

el
 c

ov
er

H
in

ge
H

ex
 s

oc
ke

t s
cr

ew
 M

4x
16

C
le

ar
 w

in
do

w
Lo

w
er

 b
an

dw
he

el
 d

oo
r

N
yl

on
 n

ut
   

  M
6-

1.
0

Bu
sh

in
g

C
ar

ria
ge

 b
ol

t  
  M

6x
20

Sc
re

w
   

 M
5x

10
W

as
he

r
Po

in
te

r
Sp

ec
ia

l s
cr

ew
Fi

xe
d 

bo
lt

Pa
n 

he
ad

 s
cr

ew
   

M
4x

10
O

n/
O

ff 
sw

itc
h

Sc
re

w
   

  M
5x

10
N

ut
   

   
   

M
5

W
as

he
r

N
yl

on
 n

ut
   

  M
8

Lo
w

er
 b

la
de

 g
ua

rd
W

as
he

r
Bo

lt 
   

 M
6x

12
Se

lf-
lo

ck
in

g 
nu

t  
  M

6
Br

us
h

W
as

he
r

H
ex

 b
ol

t  
   

M
6x

25
D

us
t p

or
t g

ril
le

Bi
g 

w
as

he
r

Sp
rin

g
Lo

ck
in

g 
ha

nd
le

U
pp

er
 b

ea
rin

g 
bu

sh
in

g
Be

ar
in

g
W

as
he

r
G

ui
de

 s
ha

ftD
ES

C
R

IP
TI

O
N

1A 2A 3A 4A 5A 6A 7A 9A 10
A

11
A

12
A

13
A

14
A

15
A

16
A

17
A

18
A

19
A

20
A

21
A

22
A

23
A

24
A

25
A

26
A

27
A

28
A

29
A

30
A

31
A

32
A

33
A

34
A

35
A

36
A

37
A

38
A

39
A

40
A

41
A

42
A

FRAME ASSEMBLY - SHEET A

K
EY

 N
O

.
Q

TY
.

Q
TY

.
1 1 1 1 3 3 4 1 4 16 1 1 2 2 2 1 2 1 1 1 4 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 3 3 3 3 2

1 1 1 1 1 1 1 1 1 1 1 1 2 1 2 2 1 1 2 1 1 1 1 1 1 1 1 2 2 2 1 1 1 2 1 1 2 2 4 4



30

4

5

6

23 1

7

8

9

10

11

12

13

18
19 20 21

14

15 16 17

22

23

26 2827

3031

29

25 24

PARTS DIAGRAM

TABLE ASSEMBLY
SHEET B



PARTS LIST

Set screw
Table insert
Table
Table alignment pin & lanyard 
Washer
Pan head screw     M4x10
Hex nut     M8
Hex bolt     M8x45
Table trunnion
Washer
Spring washer
Hex socket cap screw    M8x25
Hex bolt        M10x25
Flat washer     M12
Hex self-locking nut     M12
Set screw       M6x12
Trunnion support
Flat washer     M10
Spring washer
Pointer
Cross recess pan head screw     M3x8
Gear shaft
Crank handwheel
Small handle
Lock screw     M6x12
Rack
Eccentric bushing
Screw       M6x16
Hex countersunk head screw     M8x16
Rivet     2D5x5
Angle scale label

1B
2B
3B
4B
5B
6B
7B
8B
9B
10B
11B
12B
13B
14B
15B
16B
17B
18B
19B
20B
21B
22B
23B
24B
25B
26B
27B
28B
29B
30B
31B

1-M6X4GB77B
1-JL26050008A-001S
1-JMBS1401030001-001L
1-JMBS1404030002
1-WSH4GB96Z
1-M4X10GB818Z
1-M8GB6170Z
1-M8X45GB5783Z
1-JMBS1403030002
1-WSH8GB96B
1-WSH8GB93B
1-M8X25GB70B
1-M10X25GB5783B
1-WSH12GB97D1B
1-M12GB889B
1-M6X12GB77B
1-JMBS1403030005
1-WSH10GB97D1B
1-WSH10GB93B
1-JXBS2401031008A
1-M3X8GB818Z
1-JMBS1403030007
1-SGSL-D125-d12
1-JL26020014-001S
1-M6X12GB80B
1-JMBS1403030003
1-JMBS1403030008
1-M6X16GB70B
1-M8X16GB70D3Z
1-RVT2D5X5GB827C
1-JMBS1403030006

31

TABLE ASSEMBLY
SHEET B

NOTE: Please reference the Manufacturer’s Part Number when calling for Replacement Parts.
For Parts under Warranty, the Serial Number of your machine is required.

DESCRIPTION      KEY NO. PART NO. QTY.

2
1
1
1
1
1
1
1
1
4
4
4
2
1
1
4
1
2
2
1
1
1
1
1
1
1
1
1
3
3
1



32

PARTS DIAGRAM

43 42
41
40

31
302829

27
26
25
2423222120

19

11

9

8

7

6 5 4 3 2

32

39383736 35

33

34

15

14
13
12

10

16

17

18

1

NOTE: Please reference the 
Manufacturer’s Part Number 

when calling for 
Replacement Parts.

For Parts under Warranty, 
the Serial Number of your 

machine is required.

BLADE 
GUARD & 
TOP GUIDE 
ASSEMBLY 
SHEET C



33

PARTS LIST

BLADE GUARD & TOP GUIDE ASSEMBLY - SHEET C 

Locking handle
Hex bolt    M6x16
Washer
Guide bracket
Set screw
Gear
Fixed bolt
Fixed plate
Guide bracket cover
Hex socket screw   M6x16
Hinged door
Carriage bolt   M5x12
Washer
Locking handle
Clear window
Hex socket screw   M5x8
Long clamp handle
Fixed block
Spring
Upper guide
Lock handle
Bushing
Bearing
Washer
Guide shaft
Spring
Rear guide shaft
Guide
Hex socket end lock screw  M6X12
Upper guide support block
Lock ratchet handle
Screw   M5X25
Guide post
Pan head screw   M5X8
Gear rack
Scale
Hex socket end lock screw  M6X12
Crank handwheel
Handwheel handle
Set collar
Set screw
Bushing
Worm cylinder

1C
2C
3C
4C
5C
6C
7C
8C
9C
10C
11C
12C
13C
14C
15C
16C
17C
18C
19C
20C
21C
22C
23C
24C
25C
26C
27C
28C
29C
30C
31C
32C
33C
34C
35C
36C
37C
38C
39C
40C
41C
42C
43C

DESCRIPTION      
1-JL82240011-001S
1-M6X16GB5783B
1-WSH6GB96B
1-JL27040006
1-M6X12GB77B
1-1501006
1-JL26040006
1-JL26040007
1-JL27040002A
1-M6X16GB70Z
1-JMBS1401052000-114X
1-M5X12GB70B
1-WSH5GB97D1B
1-JMBS1403050004-001S
1-JMBS1404050001
1-M5X8GB819B
1-JMBS1801052002
1-JMBS1403014007
1-JMBS1403014005
1-JMBS1401051001
1-JMBS1403014006-001S
1-JMBS1403014002
1-BRG6202-2RSGB276
1-WSH8GB96B
1-JMBS1403014003
1-JMBS1403014008
1-JMBS1403014004
1-JMBS1401051002
1-M6X12GB80B
1-JMBS1401050001
1-KTSB-1-B-M8X63X20
1-M5X25GB70D1B
1-JMBS1401050002
1-M5X8GB818B
1-1-JL28040001A
1-JMBS1401050003
1-M6X12GB77B
1-SGSL-D100-d10
1-JL26020014B-001S
1-JL20010015
1-M5X8GB71B
1-JL27040003
1-JL27040004

KEY NO. PART NO. QTY.
1
4
4
1
4
1
1
1
1
4
1
2
2
1
1
3
1
1
2
1
2
3
3
3
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1



34

3

4

1

2

5

6
7

8

9

10

11

12
13

14
15 16 17 18

19

20

21
22

23

25

26

24

PARTS DIAGRAM

BLADE 
TENSION 
& TRACKING
ASSEMBLY
SHEET D



35

PARTS LIST

BLADE TENSION & TRACKING ASSEMBLY - SHEET D

Blade tension handwheel
Blade tension rod
Special hex nut
Washer
Hex socket screw   M6x12
Washer
Upper shaft
Slide bracket
Tube
Sliding rail
Upper wheel shaft
Spring
Block
Hex socket screw   M3x16
Hex nut   M3
Thrust bearing
Quick release handle
Quick release knob
Upper wheel shaft hinge
Pin roll  5x35
Quick stop bolt
Wing nut
Blade tracking handle
Washer
Spring washer
Hex bolt   M6X12

1D
2D
3D
4D
5D
6D
7D
8D
9D
10D
11D
12D
13D
14D
15D
16D
17D
18D
19D
20D
21D
22D
23D
24D
25D
26D

DESCRIPTION      

1-JL21025000A001S
1-JL28032000A
1-JL28030003
1-WSH12GB97D1Z
1-M6X12GB70D1Z
1-WSH6GB5287Z
1-JL28030008
1-JL28031000
1-JL28030001
1-JL28030010
1-JL28030004
1-JL27030011A
1-JMBS1404040001
1-M3X16GB70D2B
1-M3GB6170B
1-BRG51104GB301
1-JL28033000
1-1904011
1-JL28030007
1-PIN5X35GB879D1B
1-JL28030005
1-JL20010016A-001S
1-JL26040015A-001S
1-JL28030009
1-WSH6GB93B
1-M6X12GB5781B

KEY NO. PART NO.

NOTE: Please reference the Manufacturer’s Part Number when calling for Replacement Parts.
For Parts under Warranty, the Serial Number of your machine is required.

QTY.

1
1
2
1
2
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
3
3



36

21 3 4 5 6

23

12
13

14
15

16
17

18
19

18 19 20 21

11
10

20
21

24

22

23

25
26

27
28

29
30

87 6 9

PARTS DIAGRAM
M

O
TO

R
 &

 W
H

EE
L 

A
SS

EM
B

LY
SH

EE
T 

E



37

PARTS LIST

N
O

TE
: P

le
as

e 
re

fe
re

nc
e 

th
e 

M
an

uf
ac

tu
re

r’s
 P

ar
t 

N
um

be
r w

he
n 

ca
llin

g 
fo

r 
R

ep
la

ce
m

en
t P

ar
ts

.

Fo
r P

ar
ts

 u
nd

er
 W

ar
-

ra
nt

y,
 th

e 
Se

ria
l N

um
-

be
r o

f y
ou

r m
ac

hi
ne

 is
 

re
qu

ire
d.

Bl
ad

e
M

ot
or

Sp
rin

g 
W

as
he

r
H

ex
. B

ol
t M

6x
16

Sl
id

in
g 

sh
af

t
Be

ar
in

g
R

et
ai

ne
r r

in
g

Te
ns

io
n 

w
he

el
R

et
ai

ni
ng

 s
pr

in
g

H
ex

 s
oc

ke
t s

cr
ew

 M
6x

8
M

ot
or

 p
ul

le
y

M
ul

ti-
ve

e 
be

lt
Lo

w
er

 b
an

dw
he

el
Ti

re
Lo

w
er

 b
an

dw
he

el
 s

ha
ft

N
ut

R
et

ai
ni

ng
 ri

ng
 1

7
R

et
ai

ni
ng

 ri
ng

 4
0

Be
ar

in
g

Tu
be

W
as

he
r

H
ex

 s
cr

ew
 M

8x
16

Sp
rin

g 
w

as
he

r
U

pp
er

 b
an

dw
he

el
H

an
dw

he
el

 h
an

dl
e

C
ra

nk
 h

an
dw

he
el

Se
t s

cr
ew

 M
6x

8
Se

t s
cr

ew
 M

5x
8

Se
t c

ol
la

r
C

ra
nk

1E 2E 3E 4E 5E 6E 7E 8E 9E 10
E

11
E

12
E

13
E

14
E

15
E

16
E

17
E

18
E

19
E

20
E

21
E

22
E

23
E

24
E

25
E

26
E

27
E

28
E

29
E

30
E

D
ES

C
R

IP
TI

O
N

   
   

1-
JL

28
02

00
01

C
2-

YL
H

90
61

34
1-

W
SH

6G
B9

3Z
1-

M
6X

16
G

B5
78

3Z
1-

JL
20

01
40

01
1-

BR
G

60
01

-2
R

SG
B2

76
1-

C
LP

28
G

B8
93

D
1B

1-
JL

20
01

40
02

A
1-

C
LP

12
G

B8
94

D
1B

1-
M

6X
8G

B8
0B

1-
JL

20
07

00
01

1-
JL

20
02

00
02

1-
JL

28
02

30
01

-0
01

L
1-

JL
21

02
20

02
B

1-
JL

28
02

00
02

A
1-

JL
20

02
00

04
1-

C
LP

17
G

B8
94

D
1B

1-
C

LP
40

G
B8

93
D

1B
1-

BR
G

62
03

-2
R

SG
B2

76
1-

JL
28

02
00

04
1-

W
SH

8G
B5

28
7Z

1-
M

8X
16

G
B7

0Z
1-

W
SH

8G
B9

3Z
1-

JL
28

02
20

01
-0

01
L

1-
JL

26
02

00
14

B-
00

1S
1-

SG
SL

-D
10

0-
d1

0
1-

M
6X

8G
B7

7B
1-

M
5X

8G
B7

1Z
1-

C
LP

10
G

B8
84

Z
1-

JL
28

02
00

03
A

K
EY

 N
O

.
PA

R
T 

N
O

.

M
O

TO
R

 &
 W

H
EE

L 
A

SS
EM

B
LY

 - 
SH

EE
T 

E

Q
TY

.
1 1 4 4 1 2 2 1 1 2 1 1 1 2 1 1 1 4 4 2 2 2 2 1 1 1 1 2 2 1



38

PARTS DIAGRAM

FENCE ASSEMBLY
SHEET F

PART NO.
PART
NO.DESCRIPTION      

KEY
NO.

DESCRIPTION      
KEY
NO.
1F
2F
3F
4F
5F
6F
7F
8F
9F
10F
11F
12F
13F
14F

Adjusting handle
Locking knob
Cap screw M8X10
Cam
Flat washer
Nut  M10
Handle
Big washer
Rip fence carrier
Locking handle
Sliding block
Front guide rail
Connecting rod
Hex nut M10

1-JMBS1403060009-001S
1-JMBS1403060010-001S
1-M8X10GB80B
1-JMBS1403060004
1-WSH10GB97D1Z
1-M10GB889Z
1-JMBS1403060003-001S
1-WSH8GB96Z
1-JMBS1403060001-076U
1-JMBS1403060011
1-JMBS1403060005
1-JMBS1403060006
1-JXBS2001060003
1-M10GB6170Z

15F
16F
17F
18F
19F
20F
21F
22F
23F
24F
25F

Re-saw bar
Screw
Bolt
Rip fence
Tube
Locking handle
Roll pin
Spring
Nylon plate
Washer
Set screw

1-JMBS1403061001
1-JL26061003
1-JMBS1403061002
1-JMBS1403060002
1-JL93010018
1-KTSB-1-A-M6X50
1-PIN6X26GB879B
1-JMBS1403060007
1-JMBS1401060001
1-WSH6GB97D1B
1-M6X16GB77B

QTY.

QTY.
1
1
1
1
6
1
1
1
1
1
1
1
2
4

1
1
1
1
2
1
1
1
1
1
1



39

PARTS LIST

1G
2G
3G
4G
5G
6G
7G
8G
9G
10G
11G
12G
13G
14G
15G

Screw   M6X16
Bushing
Self-locking nut   M6
Door assembly
Countersunk hex socket screw M6X50
Left side panel
Big washer
Back side panel
Hex socket cap screw   M6X20
Handle
Right side panel
Shelf
Beam
Hex bolt with flange   M8X20
Base board

1-M6X16GB70Z
1-JL20010001A
1-M6GB889Z
1-JL28051000-076U
1-M6X50GB70D3Z
1-JL28050002A-076U
1-WSH8GB96Z
1-JL28050001A-076U
1-M6X20GB70D1Z
1-JL26010006-001S
1-JL28050006A-076U
1-JL28050004-076U
1-JL28050003A-076U
1-M8X20GB5789Z
1-JL28050005B-076U

NOTE: Please reference the Manufacturer’s Part Number when calling for Replacement Parts.
For Parts under Warranty, the Serial Number of your machine is required.

DESCRIPTION      KEY NO. PART NO.QTY.

1
1
2
1
4
1
2
1
1
1
1
1
2
16
1

CABINET ASSEMBLY
SHEET G


